



PT. GRAND EVEREST INTERNATIONAL

Jl.Kampung Picung Rt.003/005 Pasar Kemis Banten 15560 Indonesia | 62-5935 7688 | everest-id.com

Certificate of Analysis

Product Specification :PET USA FLAKES GRADE AA

COA No. :QC-GEI-088

COA Date :Aug 19, 2023

 **Test Table**

No.	Parameters	Unit	Testing Result	Limit Tolerance
1.	Clear Color	%	99.9	≥ 99.8
2.	Intrinsic Viscosity	dl/g	0.76	≥ 0.75
3.	Flake Size	mm	12	≤ 12
4.	Bulk Density	g/l	430	≥ 300
5.	PVC	ppm	0	≤ 30
6.	Aluminum	ppm	0	≤ 20
7.	Foreign Material	ppm	20	≤ 30
8.	Melting Point	°C	250	250±5
9.	PH Value		7.1	≤ 8.0
10.	Moisture Content	%	0.54	≤ 0.9



NOTE: While this information is presented in good faith and believed to be accurate, PT.GRAND EVEREST INTERNATIONAL does not guarantee satisfactory results from reliance upon such information and disclaims all liability for any loss or damage arising out of its use. No information contained herein is to be construed as a recommendation to use this product in conflict with any patent.



PT. GRAND EVEREST INTERNATIONAL

Jl.Kampung Picung Rt.003/005 Pasar Kemis Banten 15560 Indonesia | 62-5935 7688 | everest-id.com

Certificate of Analysis

Product Specification :PET INDONESIA FLAKES GRADE AA

COA No. :QC-GEI-089

COA Date :Aug 19, 2023

 **Test Table**

No.	Parameters	Unit	Testing Result	Limit Tolerance
1.	Clear Color	%	99.99	≥ 99.8
2.	Intrinsic Viscosity	dl/g	0.77	≥ 0.75
3.	Flake Size	mm	12	≤ 12
4.	Bulk Density	g/l	330	≥ 300
5.	PVC	ppm	0	≤ 30
6.	Aluminum	ppm	0	≤ 20
7.	Foreign Material	ppm	20	≤ 30
8.	Melting Point	°C	250	250 \pm 5
9.	PH Value		7.1	≤ 8.0
10.	Moisture Content	%	0.7	≤ 0.9



NOTE: While this information is presented in good faith and believed to be accurate, PT.GRAND EVEREST INTERNATIONAL does not guarantee satisfactory results from reliance upon such information and disclaims all liability for any loss or damage arising out of its use. No information contained herein is to be construed as a recommendation to use this product in conflict with any patent.